Page 1 of 10

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

24A-203B190 Yard Boss 550 (1999)

Chute, Nozzle And Bag

Vo) h
\\ /
/\ //
! // /H,MWWWHHL \
=
X
N
- » /
\\\\\\ ’ \ & R
/ gr——
// Ay /
~. \\ e \ \ \ \ \ \\
A A / ,
\\ \ . \ \ \ \ / !
\\ \ \ \ \ \ \ /
\/ /4 / 7
.........  —~ S
N\ \“\\
/&
v/
/ = e o~/
/ ot \ /f/-v\n“\ / / :
\ \“ \ -
\“\“ SRy T
N .u\ | o0 \kmit\ e
/// / ._1.1nHNHJﬁJ..r s A.rh h
- o N / ), T N DS
// \Wr, | //// \,\ / /! .,\ ; .L‘me \\unmlﬂwil
N V ,,/ T 4 \“m /= amm\\ﬂ/@kmmvw
. \N/MMI/ // | T— ~ Q‘ /W{IIJ \\\HHHHHH\\ /(\HM‘AA
i -

N .
¥y, ‘m
f/ AN N .
1/ VRN N NP \
i —_—g IIAEQ )
y_ o — it B AN kX 37
e — N ! . I, Ny 1
lllllllll ~. N// . /ﬂMﬂﬂ/ .,
NN /// S o)
™ . e A\
NN . \m ) RS
,4/M// /// \““ % Ty \
SNl N oy
SN 2T T
- " Lo /\\ 7 X/H// \\ A -
B AN
i * ——
| \- L v..w(\\ 1
D -
\\ '
/
o)

DY, G
4
K

=

F,

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

24A-203B190 Yard Boss 550 (1999)
Chute, Nozzle And Bag

Page 2 of 10

Ref#  Part Number Qty S/P/F  Description
1 681-0095 1 Chipper Chute
2 712-3010 1 S  Hex Nut5/16-18
3 736-0242 1 /P Bell Washer .340 ID x .872 OD
4  731-1690A 1 /P Discharge Chute
5 764-0492 1 S Bag
6 631-0069 1 /P Nozzle Asm
7  731-1831 1 Nozzle Flap
8  710-0969 1 /P Screw
9  720-0190 1 S  Height Adjustment Knob
10 732-0754 1 Spring Lever
11  781-0702 1 S Index Bracket RH
12 781-0703 1 S Index Bracket LH
13 712-0431 1 S  Hex Flange Lock Nut 3/8-16
14  738-0913 1 S  Shoulder Screw
15 736-3084 1 /P Flat Washer .510 x 1.12 x .060
16  631-0047 1 Door Asm
17  736-0173 1 /P Flat Washer .28 ID x .74 OD
18 710-0258 1 S  Hex Cap Screw 1/4-20 x .625
19 781-0704 1 S  Nozzle Reinforcement Bracket RH
20 781-0705 1 S  Nozzle Reinforcement Bracket LH
21  712-3027 1 S  Hex Flange Lock Nut 1/4-20

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 3 of 10

24A-203B190 Yard Boss 550 (1999)

Drive Assembly

\ mmmw

P
“\ "
A mE mlnu\ ~ _M« o

mvm

P
(\ 7N
- \

T o

.
aNY Y]

i,

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

24A-203B190 Yard Boss 550 (1999)

Drive Assembly

Page 4 of 10

Ref#  Part Number Qty S/P/F  Description
1 781-0677 1 Chain Case LH
2 781-0676 1 Chain Case RH
3  754-0457 1 S V-Belt
4  748-0313 1 Spacer
5 741-0413 1 S  Hex Flange Bearing
6 736-0336 1 S  Flat Washer
7  713-0422 1 S Chain
8  710-0896 1 /P Hex Washer Screw 1/4-14
9  710-0603 1 /P Hex Washer Screw 5/16
10 618-0256 1 Transmission Asm
11 611-0063 1 Axle Asm
12 10622B 1 S  Plastic Spring Ratchet
13 634-0136 1 S  Wheel Complete 10 x4 x 4
634-0129 1 Rim Asm Complete
734-0210 1 S  Pneumatic Tire 10.0 x 4.0
734-0255 1 S Valve
741-0487A 1 S Flange Bearing .632 ID
14  712-0456 1 S  Hex Nut 1/4-20
15  712-3027 1 S  Hex Flanged Lock Nut 1/4-20
16 714-0104 1 S  Cotter Pin
17  736-0366 1 /P Flat Washer 5/8 ID x 1.0 OD
18 748-0188B 1 S PawlLH.345ID
748-0381 1 Pawl RH .345 ID
19  748-0405 1 Wheel Ratchet 1.62 OD x .5 serr
20 731-1825 1 S  Hubcap

WWW.mymowerparts.com



Page 5 of 10

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

24A-203B190 Yard Boss 550 (1999)

Frame And Handle

©
ol
AR .
\\ r DY . m
v‘ P e \ \\ - P o m
e \ / g 8 .
IIIIIII T‘ , \\‘ \ // v;\ \ \\ S
||||||||||| NU \\ © / \m y \ )
, s \ \...,_, ~ @ xmy Fo w
Ly / VAR A \ / “
— U x e S o
[ jﬁ»/ X \mwwm &\ \nmwv, e Nu
4 & N X% mv \\x 7 (4]
_mm mm X N/A\ y Nn. : \\ \ ) W
) - /
A SANY N Y . o
ol A‘T/HH/ AV/l. /HU/ Al Jl@ VAN ‘n,./._ N
ﬁw R " T /W. // Am \ ! ,v\\ \\ m
*‘.M:// 2 ' v m A ' / >
— N © ,_/ ) \ lewm- W /|| £/ 0\ $ ) © m
//A\/ \N/m\ é N\ o A.\ ///NKILAL\ \ , A%NWM/ \mm. < <t -
Chwom—— I \\Rl \ o .”m, v \ //.yv o 8 ¥
PN A VR, A AN
AN / Tayas AN/ ~ Vv o
/) e A e \V/4 o M\ / ‘ R
' \ \\ i/ / © A /A % / \ v \\nu/,
\\ / y 7 A\ \«Aw 3,// / //A/ | ‘\ ) _ﬁmd 3 NMW/W
, ‘ / ) » ,/ o 7 .m\ > SR muu
( \»Mﬂ/l " 4IW|1.. .\ wmﬂlul-ln “Tllv.\v ﬂ/._/ .n.V_ o \\ \_A% uu \ \ mmmm ‘WAV ,1m mm @L@ lf.huow,w iWLmiu_y ..@ .m\lAu m\.n\\,i /WI\I I.HHWJ
2 YAV e e \\2 N ST
AN/ //H. WM - - MM; M mf.AMWILIAa ~— // \ / MHMW/W!\ \\ ﬂHHHHHU- I@.\ » \\ © .m\ JA— Lﬁ\,i./ //
/ \m NN = rf Y lar;_Lw a0 4 / o0 2 I\, / ¢ & », N\ \
A [/ &2 0 \ D / AN ~=I b N =~ 0
// “ \ ‘ \ o ol / x / // \ s \ . s <t
/ P 4 ™ o . / ,W\ = / YAV ' “ - Yo
, \ \ \nw“\\ // / o «Q ™ / ﬁ vm \ \\ ' HH”? <r
i Mo A \ HON / N L 779 / \a..&uu iw Mw
/ ) 77 o
\ © o / Ve W L0 " m NS W,/ \ Lm, . @h oS 9.7 77 } /Aam,wu\v
O - AM \ A RAWV i ,Amw, .n.\/_ 3 R Q he b“ .n_” J/“ \\\ W/r v
o v i 4 [D— —= . . \ d 3
A Alw o | Iiu, V ) \ 7, (o
/ AVEL.) & S — S a-g- ‘ ) 7L \
ya s v o w._/ “ . mm ; &! X\ AVU & 1 \
/ \ “ /- ) =D / 4 \
(e} \ <t/ 1 - / [Rp] |
& & o \ & T AU
® & W W <

o 3 -



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

24A-203B190 Yard Boss 550 (1999)
Frame And Handle

Page 6 of 10

Ref#  Part Number Qty S/P/F  Description

1 749-0996 1 Upper Handle

2 1539-019 1 Push Nut

3 711-0737 1 S  Stud Pin .250 x 1.75

4  746-0714 1 S  Clutch Cable 56"

5 731-1735 1 S  Upper Clutch Cover

6 731-0620 1 S  Drive Lever

7 731-1736 1 Lower Clutch Cover

8 710-0841 1 /P Screw #10-12 x .750

9  731-1059 1 S  Mounting Cable Cap
10 710-1331 1 Screw #10-16 x 1.25
11  710-0805 1 /P Hex Cap Screw 5/16-18 x 1.50
12 736-0451 1 S  Shoulder Washer .320 ID x .93 OD
13  712-3004A 1 /P Hex Flange Lock Nut 5/16-18
14  725-0157 1 /P Cable Tie
15 712-0138 1 S  Hex Nut 1/4-28
16 736-0329 1 S  Lock Washer 1/4
17  781-0647 1 Discharge Chute Bracket
18  710-3008 1 /P Hex Cap Screw 5/16-18 x .75
19 747-0815 1 Eye Bolt
20  710-0896 1 /P Hex Washer Screw 1/4-14 x .625
21  731-1646 1 Belt Cover
22  719-0359 1 Engine Mounting Adapter
23 747-0929A 1 Belt Keeper
24  736-3008 1 S  Flat Washer .344 x .75 x .12
25  710-0157 1 /P Hex Cap Screw 5/16-24 x .75
26  710-3180 1 /P Hex Cap Screw 5/16-18 x 1.75
27  749-0980 1 Lower Push Handle
28  710-0502A 1 /P Screw 3/8-16 x 1.25
29  710-0604 1 S  Hex Washer Screw 5/16-18 x .625
30 741-0413 1 S  Hex Flange Bearing .631 x .720
31 681-0097A 1 /P Frame Asm
32 781-0700 1 S  Axle Bracket
33  781-0697 1 S  Transmission Cover
34  747-0924 1 Lock Pin
35 732-0306 1 S  Compression Spring
36 726-0214 1 /P Push Cap
37 736-0366 1 /P Flat Washer 5/8 ID x 1.0 OD
38  741-0487A 1 S  Flange Bearing .632 ID
39 736-0264 1 S  Flat Washer .330 ID x .630 OD
40 714-0104 1 S  Cotter Pin
41  681-0087 1 Bracket Asm
42  737-3000 1 S  Grease Fitting 3/16
43  736-0931 1 /P Flat Washer .203 ID x .403 OD
44  681-0088 1 Bracket Asm
45  710-0521 1 /P Hex Cap Screw 3/8-16 x 3.0
46  712-0431 1 S  Flange Lock Nut 3/8-16
47  750-1042 1 Spacer
48  734-1804 1 S Wheel 6.0x2.0

WWW.mymowerparts.com



Page 7 of 10

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

24A-203B190 Yard Boss 550 (1999)

Impeller Assembly

1.
/ [
/ -
y _*
G ,,
o / N/ y @
///Jrr T, me ﬂvr lllllll V,I\M!J mM/ ,‘
Ty} AN M 2 2, TN f
AW\ E AN
e A
t ﬂ i | A \ \MWMHMW »n/._
s — £ )¢ /.
VAR P oo N

v}
%w\v. sy vf,m X

A" oW/
menl{f/i Aﬂ /W/AAWHWI Jﬂ \\k MW ...m \A \ N\ \ \ k ﬂnw \ .,
N\ ARG\ )2 m \ S

)

a4

\ 4 \me_\\\\x.,N \%WWWW\ \\\
‘ S g \AA uv\\

N e\ M /
w\ NN AT _u g A
\\\\\ N wyirll \l\nnn““umm\n“l/\\ Anmwmv /N./,
i R P~ 2\ ¥
T p Ry Mm“w Mvnv
7
[(»] \“nH
L R S T\mzm\, /
,\ \ m w\ \N
Vi
- ¢ \ \WMNW\ -~
M » @w.!n / S /ﬂuumwmmmm ey
RN T o N /ﬂ s
A/ \uﬂ h D N N v
- V\ [#)] / TN L A
< 7 / Ve @ N
o /d5/ . NN ®
7 N &/ 7 \ \ y
- / m . \\nHW HH \ - \ Y / _V
r \ @ Apzxxnw\, Mv .uwn y wu _mw,
, W R ;me b o \\ ' f \) /
Ny N\ e 4 ..nm”f““\\wu / \ , o)
| 7 b\ wg_ VAN~ P \\ b <t
, 4 // N m\w\\ \\W““\JWW < \V - / M_ xwu ™ w0
ﬁ Vi \ V \ mmw\ ¢ m 7// o \ \ ~ / ™
e / Y AN :
| v /o | \\ \mmluunuuu;/M// - ﬂ -
e . / 5
- ¢ ,\\nmmw_ Wﬂ/ V, mmmm Mﬂﬂllll.i!!%// w0 /
. \l\ll. e S _ /v/ o
— g o =
7 F
, -
| :
, 4 o
! -

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

24A-203B190 Yard Boss 550 (1999)
Impeller Assembly

Page 8 of 10

Ref#  Part Number Qty S/P/F  Description
1 681-0051 1 S Impeller Ass'y Complete (For model 103A)
681-0108 1 S Impeller Ass'y Complete (For model 203B)
2 719-0329 1 Flail Blade
3  715-0166 1 Spiral Pin
4  681-0052 1 S  Impeller Assembly (For model 103A)
681-0107 1 S  Impeller Assembly (For model 2038)
5 711-0833B 1 S  Clevis Pin
6 736-0119 1 S  Lock Washer 5/16
7  710-1054 1 /P Cap Screw 5/16-24 x 1.0
8 781-0490 1 S  Chipper Blade
9 712-0411 1 S  Hex Lock Nut 5/16-24
10 736-0247 1 /P Flat Washer .406 x 1/1/4
11  736-0217 1 S  Lock Washer 3/8
12 710-1273 1 Hex Cap Screw 3/8-24 x 2.75
13  723-0438 1 Rubber Seal
14  710-0604 1 S  Hex Washer Screw 5/16-18
15 712-0384 1 S  HexLock Nut 1/2-13
16  781-0627 1 Chipper Blade Cover
17  712-3004A 1 /P Hex Flange Lock Nut 5/16-18
18 681-0098 1 Housing Ass'y Inner Flall
19  781-0599 1 S  Upper Shredder Blade
21  736-0119 1 S  Lock Washer 5/16
22  710-0772 1 /P Hex Cap Screw 5/16-18 x 2
23  781-0653 1 S  Flail Housing Blade
24  710-3008 1 /P Hex Cap Screw 5/16-18 x .75
25  719-0326 1 Discharge Screen
26  681-0060 1 /P Housing Ass'y Outer Flall
27  629-0241A 1 S  Wire Harness
28  710-0896 1 /P Hex Washer Screw 1/4-14
29  726-0272 1 /P Clamp
30 710-0382 1 Hex Cap Screw 1/2-13 x 5.0
31 712-0421 1 Knob 5/16-18
32 725-3166 1 S  Switch
33 731-1613 1 S  Safety Switch Mounting Cover
34 710-1268 1 /P Hex Washer Screw
35 725-1700 1 S  Switch Cover

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 9 of 10

24A-203B190 Yard Boss 550 (1999)

Assembly

ission

Transm

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

24A-203B190 Yard Boss 550 (1999)

Transmission Assembly

Page 10 of 10

Ref#  Part Number Qty S/P/F  Description
?1  618-0255 1 S  Transmission Assembly Complete
2 16500A 1 S  Hex Bearing Cup
3 711-1118 1 S  Output Shaft 6T Sprocket
4  717-1432 1 Helical 34T Gear
5 721-0213 1 /P Oil Seal
6  736-0187 1 /P Flat Washer .64 ID x 1.24 OD
7  736-0336 1 S Flat Washer5/8 x 1.0
8 741-0413 1 S  Hex Flange Bearing .631 ID
9 741-0414 1 Flange Bearing .629 ID
10 741-0415 1 S  Flange Bearing .566 ID
11  719-0325 1 Lower Housing
12 748-0373 1 Flange Bearing .503 ID
13  719-0324A 1 Upper Housing
14  748-0208A 1 /P Flange Bearing .378 ID
15  710-0589 1 /P Hex Washer Screw #10-16 x .15
16 717-1433 1 Pinion Shaft 10T
17 721-0329 1 S Oil Seal
18 736-0314 1 S  Thrust Washer .382 ID x .684 OD
19  736-0520 1 S  Flat Washer .504 ID x .70 OD
20 741-0479 1 Thrust Bearing .375 ID x .812 OD
21  656-0008 1 S  Pulley Ass'y Idler w/ Bearing
22  741-0556 1 S Needle Bearing .375 ID x .375 OD
23  710-0589 1 /P Hex Screw #10-16 x .75
24  710-1062 1 Hex Cap Screw 1/4-20 x 1.25
25 712-0138 1 S  Hex Nut 1/4-28
26  712-3045 1 S  HexJam Nut 5/16-24 LH Thd
?27  732-0357A 1 S  Extension Spring 1.12 Lg
28  736-0270 1 /P Bell Washer .265 ID x .75 OD
29  736-0329 1 S  Lock Washer 1/4
30 736-0425 1 S Bell Washer .325 ID x .930 OD
31 738-0440 1 Shoulder Spacer .375 ID x .165 OD
32 738-0826 1 S  Shoulder Bolt 1/4-28 x .375
33 756-0618 1 S  Flat Pulley 5.06 Dia.
34  782-7569 1 Belt Keeper
35 782-7570 1 S Idler Bracket

WWW.mymowerparts.com



